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SPECFICATION(RIZ 7)) : ASTMAS3B CUSTOMER(124 Ab): AT HAHF)
Hydrostatic Tensik Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DWI Test( 'C)
Test Tensie CWN Impact Test('C)
TYPE TOTAL ensie Strength Yed | YR Mex. pact Tes
oF SZE PCS WEIGHT [ENGITH Spec, 2 | e | secon | A | EC by e S5l ShearAreal%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  [Pressure{Time *2 Aea
B\ (CIEPTPEI) 2| MPa [ MPa [ MPa | % % |*3 %3 . 1t 23 Jamfea| 1t [ 2 ]aw
Min 45 | a5 | 200 29 S e
= (G) M) Psl [sECl— size
2l = M = Gitera In the case of 10x10)
1 EB BE 10" X 0500 " X 6.150 M 13 6518 7995 s81623 | 1950 | 5 T 50 558 390 )
TOTAL 13 6518 7995
Chemical Compositon(%) 2:x100 3:x1000 4:x10000 Zn~-Coating Test HC-Test HIC Test Remark
. Mn CcM3 . Copper Sulfate | Colepse SSC. - =
Spec, C|S|gr|P|s|of[nN|c|m|v[Z Zn Codling = Pressre | CR | CTR | CsR PR X(I.)Typeofplpe«.and(f"_“-s)
No.|  HeatNo. )al 2 | 2] 2 3|3 ]z2z2]z2]3s 3 Time | Rest|  psi % | % | % EBERW Biack BEBevel End
] %2) L: Longitudingl, T: Transverse
] %3) B: Base, W: Weld Line, H: Heat Affected Zone
Mex. 30 120 | 50 | 45 | 40 | 40 | 40 | 150 | &0 | 1000
1| scsiez Hl1w ] 1 [ m]w1a]s WAl £ Heetlacke el - Prockct ek
3%7) For each reduction of 0.01% below the specified C max.
P 19 ! B 14 2 2 1 2 1 2 % an ncrease of 0.06% Mn above the specified max.
Pl 1| B|luala]lz2]1]2]1 2 | s wilbe permited Up bo a max, of 1.65%
3% 10) CM3=CuNHCr+Mo+V
 SPEC YEAR — ASTM A53(2012ED)
Non-Destrucive Test Rattening / S
Heat Treatment (3% Bending Test Visual & Dimension
GOOD GOOD GOOD GOOD
2RSS 2 A0 SALUASE ESELch
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.
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* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal’




